
J O U R N A L O F E N V I R O N M E N T A L S C I E N C E S 5 2 ( 2 0 1 7 ) 1 5 1 – 1 5 9

Ava i l ab l e on l i ne a t www.sc i enced i r ec t . com

ScienceDirect

www.e l sev i e r . com/ loca te / j es
Review

Phosphorus recovery frommunicipal and fertilizer wastewater:
China's potential and perspective
Kuangxin Zhou1,2,⁎, Matthias Barjenbruch2, Christian Kabbe1,
Goulven Inial3, Christian Remy1

1. Berlin Centre of Competence for Water, Berlin 10709, Germany
2. Department of Urban Water Management, Technical University of Berlin, Berlin 13355, Germany
3. Research & Innovation Asia, Veolia Environment, Beijing 10004, China
A R T I C L E I N F O
⁎ Corresponding author. E-mail: Kuangxin.zh
[...]
and technical feasibility. Based on real operational data and
samples from selected WWTPs in China and available technical
solutions from the EU research anddemonstration project P-REX
(www.p-rex.eu), a systematic analysis of different options was
conducted.

The total concentrations of P and nitrogen in sludge water,
supernatants and concentrates were determined by spectro-
photometry according to the respective Chinese standards
(GB11893-1989) and (HJ636-2012). Ammonia nitrogen was
determined by titration according to (GB7478-1987).

For the determination of iron (Fe) and aluminum (Al) in
sludge and sludge ash, samples were digested with nitric acid/
hydrochloric acid according to ASTM D3974-09 and measured
in accordance with US EPA 6010/ICP-OES and US EPA 6020/
ICP-MS. For the determination of P, samples were digested
with sulfuric acid according to APHA 4500P B, H.
3. Potential and options for phosphorus recovery
in China

In the year 2013, there was a total of 45.1 billion m3 (MOHURD,
2016) of municipal wastewater treated in counties and cities.
The total P concentration in the WWTP influents ranged
from 4 to 9 mg/L (Jin et al., 2014). Based on the average value
of 6.5 mg/L, the P discharged to municipal wastewater in
cities and counties added up to approximately 293,163 Mg in
the year 2013. The quantity of this P inmunicipal wastewater
in 2013 corresponds to 6% of the chemical fertilizer P
consumption of 5.3 teragram (Tg) (Li et al., 2015) in 2010 in
China.

According to a statistical analysis of 98 WWTPs in China
(Guo et al., 2009), the total P concentration in municipal
sewage sludge varies significantly, from a low of 2.2 g/kg of
sludge dry matter to a high of 51.3 g/kg (Li et al., 2003), with a
mean value of 22.2 ± 6.64 g/kg. The treatment plants with
high P concentration in sludge are mostly located in
phosphate mining areas or in highly developed areas, e.g.,
Yunnan or Hong Kong. With the dry sludge production of



154 J O U R N A L O F E N V I R O N M E N T A L S C I E N C E S 5 2 ( 2 0 1 7 ) 1 5 1 – 1 5 9
7.55 million Mg in 2013 (MOHURD, 2016) and the mean
content value for P, the total P contained in the current
Chinese sewage sludge is estimated to be 167,634 Mg/year, or
in other words, 57% of the total discharged P. This low rate of
P in sludge might be due to dilution in sanitary sewers by
infiltration and inflow, which causes low P in the influent
with the average value of 6.5 mg/L.

At a municipal wastewater treatment plant, P can be
recovered and recycled in three main ways (Fig. 3). The first is
direct land utilization of sewage sludge, the second includes
recovering the dissolved P in the aqueous sludge phase prior
to dewatering and sludge liquor after dewatering, and the
third is recovery from mono-incineration ash.

The maximum recovery potential from the aqueous phase
and sludge phase without extraction is respectively 25% and
20% with regard to the WWTP influent (Kabbe, 2015). For
recovery by sludge leaching (2a, 2b in Fig. 3), a maximal P
recovery rate of 70% can be achieved at high chemical and/or
energy cost. Large amounts (70%–85% of WWTP influent)
of P can be recovered from mono-incineration ash (Egle
et al., 2015; Niewersch et al., 2014). However, the energy
demand of ash treatment can vary depending on the
process (ash leaching, thermo-chemical, metallurgical)
and the potential integration of thermal processes into
existing incineration facilities for efficient heat management
(Remy, 2015).

P uptake from different P products of P recycling has been
tested (Achat et al., 2014; Kataki et al., 2016; Römer, 2013; Wilken
et al., 2015). Regarding products fromprecipitation processes,Mg
compounds consistently showed better P supply in relation to
comparable Ca compounds. With struvite, the same P uptake as
triple super phosphate was reached.

The traditional land utilization of sewage sludge in agricul-
ture is considered one of the most economical ways for sludge
disposal, but the presence of toxic heavy metals, organic
contaminants and pathogens in the sewage sludge greatly limits
its direct use as a fertilizer. According to a study of heavymetals
in sewage sludge over China (Guo et al., 2014), regarding the
concentrations of Cu, Zn, Cd, Hg, and Ni in alkaline soils, about
2%, 6%, 6%, 3%, and 4% of the samples exceeded the limits set by
“Discharge standard of pollutants for municipal wastewater
treatment plant” of China (GB18918-2002). In acid soils the
non-attainment rates for Cu, Pb, Zn, Cd, Hg, Cr and Ni were
7%, 1%, 10%, 27%, 20%, 2% and 12%, respectively. The main
sources of the heavy metals may be derived from
high-density industrial zones, non-ferrous metal ores and
anthropogenic activities (Guo et al., 2014). The source control
of wastewater, especially industrial wastewater, can help
decrease the amount of heavy metals entering the sewer and
ensure the quality of sludge.

Agricultural soils are also significantly influenced by Cd,
Hg and Pb derived from anthropogenic activities (Wei and
Yang, 2010). Sewage sludge use on agricultural land is strictly
limited. The amount, duration and quality of sludge applied
to agriculture should meet the requirements of “Control
standards for pollutants in sludges from agricultural use”
(GB4284-1984) and other existing relevant agricultural stan-
dards and regulations. Hence, cost-effective alternative
strategies and technologies for P recovery for agriculture are
needed.
4. Results and discussion

4.1. Option: recovery in sludge

Dissolved P is recovereddirectly from thedigested sludge. In the
AirPrex® process, struvite is crystallized within the wet sludge
and can, therefore, prevent down-streamstruvite scaling and at
the same time improve the sludge dewatering ability by 3%–6%
dry matter content and save on polymer costs for sludge
dewatering (Heinzmann and Lengemann, 2014).

In Table 1, selected sewage sludge digestion projects in
China are listed. These WWTPs are mostly operated with
combined biological and chemical P removal. Among them,
several plants have reported that struvite precipitation has
been an problematic issue, e.g., Shanghai Bailonggang (Jiang et
al., 2013) and Haikou Baishamen (Pan et al., 2006). For most of
these plants using anaerobic digestion, land application is the
first choice for sewage disposal.

This option is significantly more efficient for WWTPs with
biological P elimination and sludge digestion. For the P that
is fixed within the sludge, after chemical precipitation with
ferrous or ferric salts or aluminum, direct struvite crystalliza-
tion is not a suitable option for recovery. Hence, with the
current sewage and wastewater treatment facilities in China,
only a few WWTPs are adapted to this option, such as Dalian
Xiajiahe, Wuhan Sanjintan Beijing Xiaohongmen WWTP etc.
The current limits of this option for the WWTPs in China are
the shortage of combined biological phosphorus removal and
anaerobic sludge digestion.

4.2. Option: recovery from sludge water

P is recovered from the supernatants of the digested sludge
after liquid–solid separation. In the Struvia™, Pearl®, and
AirPrex® processes, an important component of these tech-
nologies are crystallization reactors. In these processes,
struvite is precipitated by dosing with MgCl2 and increasing
the pH by adding NaOH or aeration.

Municipal wastewater treatment plant A in south China
has a capacity of 300,000 m3/day, and the wastewater is
treated with an activated sludge process before discharge to
the deep sea. After digestion, P is released into the liquid
phase, in which total P increases from 205 to 289 mg/L (Table
2). Under specific conditions, this phosphate reacts with
magnesium and ammonium, creating buildup of struvite in
pipes and dewatering facilities, which needs to be cleaned
every one or two weeks by high pressure water in this plant. The
replacement of pipelines with external mechanical cleaning is
also used to cope with the scaling problem in another WWTP in
the east coast of China. The mechanical treatment is preferred
due to economic reasons, i.e., the low cost of manpower,
compared to chemical treatment by anti-crustration agents. In
the Tianjing Chennan sludge treatment plant, a new project with
recovery of phosphate from sludge water with the AirPrex®
process is under construction.

Regarding the high soluble P and ammonia concentration in
concentrates in such plants in China, techniques are available to
recover 80%–90% of the dissolved P (Niewersch et al., 2014) in
sludge water. The limits of this option are that nomore than 20%



preliminary 

clarification

secondary 

clarification

influent effluent

grit chamber
aeration

biogas

anaerobic

digestion

dewatering

incineration

agricultural

utilization

2b

2a
 3

 1
process water

excess activated sludge

Fig. 3 – Hot spots for P recovery in wastewater treatment plant (Kabbe and Remy, 2013). 1. Direct agricultural utilization of
dewatered sludge; 2a. undrained sludge after anaerobic digestion; 2b. sludge liquor after dewatering; 3. from ash after
undiluted incineration.

155J O U R N A L O F E N V I R O N M E N T A L S C I E N C E S 5 2 ( 2 0 1 7 ) 1 5 1 – 1 5 9
of a WWTP's P load can be recovered, and this only if enhanced
biological P removal is applied, thus its economic viability should
be considered.

4.3. Option: recovery from sludge water with sludge extraction

P is recovered from the supernatant of the digested sludge
after acidic leaching or thermal hydrolysis pre-treatment and
Table 1 – Anaerobic sludge digestion projects in China.

Sewage sludge
digestion projects

Wastewater treatment process Slud

(M

Beijing Gaobeidian Active sludge treatment process
Beijing Xiaohongmen AAO process with biological

phosphorus removal
Chongqing Jiguanshi Reversed AAO process, combined

biological and chemical
phosphorus removal

Dalian Xiajiahe Constant waterlevel SBR with
biological P-removal

Haikou Baishamen Activated sludge and biological
aerated filter, chemical phosphor
removal

Qingdao Maidao Enhanced clarification and lamella
settling with biological aerated filter

Shanghai Bailonggang AAO process with chemically
enhanced primary treatment

Wuhan Sanjintan Modified A/O process with
biological phosphorus removal

Zhengzhou Wangxin AAO process with biological
phosphorus removal

Tianjing Jizhuangzi (Tianjing
Jinnan sludge treatment plant)

AAO processwith deep bed filtration,
combined biological and chemical
P-removal

DS: dry sludge; AAO: anaerobic–anoxic–oxic; SBR: sequencing batch react
followed by liquid–solid separation e.g., the Gifhorn, Stuttgart
and Budenheim process.

Due to the additional increase of P dissolved in the sludge
supernatant caused by acidic treatment, the processes with a
sludge extraction step are applicable for digested sludge from
WWTPswith both enhanced biological P removal and chemical P
elimination. Hence, with the current sewage and wastewater
treatment facilities in China, Shanghai Bailonggang, Haikou
ge treatment
capacity
g DS/day)

Disposal Year of
operation

Reference

160 – 1999 Jiang (2014)
160 Land application 2009 Chen (2013),

Zhang et al. (2014)
90 Co-incineration

and land application
2009 Zhang (2009)

120 Land application 2009 Dai et al. (2008),
Yang et al. (2015)

100 Agricultural use 2005 Pan et al. (2006),
Sun et al. (2008)

21.8 Land application 2008 Wang et al. (2012)

204 Land application 2011 Jiang et al. (2013)

40 Land application 2013 Zhu (2009)

66 – 2009 Li et al. (2007)

160 Land application 2015 NCME (2013)

or; A/O: anoxic–oxic.



Table 2 – Parameters of sludge water in wastewater treatment plant A in China (mean value) a.

Influent Effluent Supernatant
pre-thickener
before digester

Supernatant
post-thickener
after digester

Centrate after
dewatering

Total
returns

Total nitrogen (mg/L) 23.9 19.8 391 614 533 320
NH4-N (mg/L) 19.0 15.6 325 489 398 249
Total P (mg/L) 3.5 2.0 205 289 238 180

a The sludge water samples were taken from wastewater treatment plant A in China from January to May 2014. The influent and effluent of the
wastewater treatment plant were analyzed every two days. Other supernatants and centrates were analyzed every second week.

156 J O U R N A L O F E N V I R O N M E N T A L S C I E N C E S 5 2 ( 2 0 1 7 ) 1 5 1 – 1 5 9
Baishamen and Tianjing Jinnan WWTP, among others, are
technically suitable for this option. However, it was shown that
with the current reagent strategies and investment costs, the
struvite recovery process was not economically feasible for
WWTPs with AD and P-physicochemical removal, only in the
case of biological P elimination removal WWTPs with AD
(Garcia-Belinchón et al., 2013).

4.4. Option: phosphorus recovery from sewage sludge ash

The P recovery from sewage sludge ash (SSA) is generally
divided into two approaches: the wet-chemical (LeachPhos)
and thermal (AshDec) processes. Wet-chemical approaches
consist of an acidic or alkaline digestion of SSA followed by a
separation of P from dissolved (heavy) metals and organics. In
Germany, 54.7% (Wiechmann et al., 2015) of the sludge is
incinerated, and only about 3.45% (Fang et al., 2012) of sludge
in China is treated by incineration. The quantity of recover-
able P in sludge ash in China is not calculable due to the lack
of reliable mono-incineration data.

The Sludge Treatment Facility in Hong Kong is the world's
largest sludge incineration facility, with a capacity of 600 Mg of
dry sludge per day. The facility adopts fluidized bed incineration
technology to decompose sewage sludge at 850°C. In Table 3, the
selected parameters of the composite sludge feed to the
incinerator and sludge ash are presented.

SSA in the Sludge Treatment Facility of Hong Kong
contains a P concentration of around 4%, which, compared
to the mean P content in Germany of 8.9% (Krüger and Adam,
2015) is only half the content in Germany. The concentrations
of Al 3.3% and Fe 11.8% in Hong Kong are similar to the mean
values in Germany, 5.2% and 9.9% respectively (Krüger and
Adam, 2014). For elemental white phosphorus (P4) production
with the Thermphos process, the molar ratio of Fe/P reaches
about 0.6 in Hong Kong, which exceeds the limiting value of 0.2
Table 3 – Analysis of selected parameters of composite sludge
facility in Hong Kong, Chinaa.

Sludge

Moisture content
(dried at 103°C)

P (dry matter)

Test on December 4th, 2014 69.3% 0.925% 0.5
Test on January 2nd, 2015 67.2% 1.12% 0.7
Mean 68.25% 1.023% 0.6

a The tested sludge and sludge ash samples were taken from incineratio
January 2015.
(Petzet and Cornel, 2009). The high iron concentration in SSA
increases the energy demand and reduces the output of P4.
Although with the current available technology approximately
2000 tons P/year can be recovered in this plant, the relatively
low phosphorus concentration should be considered to ensure
economic viability. The limitation of this option in China is the
low P concentration in sludge ash compared to Europe.
5. Phosphate fertilizer industry

Various industries produce wastewater that contains a high
concentration of P. This includes fertilizer, semiconductor,
phosphoric acid processing and swine wastewater (Hao et al.,
2011). The mentioned processes (Struvia™, Crystallactor,
Pearl®, AirPrex® etc.) for sludge water are also applicable to
industrial wastewater containing a significant concentration
of dissolved ortho-phosphate.

China is not only the largest P consumer but also the
largest producer. There were 1118 phosphate fertilizer enter-
prises in China in 2005 (Zhang et al., 2009), and in the plants, a
significant amount of wastewater containing phosphate and
fluoride is generated. The use of lime as a precipitating agent
for fluoride and phosphate can be considered as the most
common technique for wastewater from phosphate fertilizer
plants (Grzmil and Wronkowski, 2006); but the large amount
of P in the wastewater cannot be directly recycled in
agriculture due to the low plant availability of fluorapatite
(Manahan, 1997; Ndala et al., 2010). A controlled P recovery